MERCURY (75 [4-5TROKE])
Serial Mbr Range: 0T301000 THRU 18226333 [USA)

R4

ar 10 818334 35
- 204070702

POWERHEAD

¥ Cylinder Block and Crankcasze b
Ref |Clazs|Part Description Qt Comment Footnote
1
2 17 823640 | FIM, Doweel 10 A
3 27 868732 1|GASKET 1 25
4 10 418840 |BOLT, (M2 » 55) 10 5
5 10 204072 BOLT. (M10 x 135] 10 5
A 25 A55690| GROMMET 1
7 19 825553 PLUG, (M14 x12) 1 A
g 27 219900 | GASKET 1 25
9 10 204097 |BOLT 1 5
10 35 222626004 | DIL FILTER 1
11 B81600| RUBBER CAP 1
12 32 B04078|HOSE 1
13 54 F1E311T|CABLE TIE, [B.00 Inches) 2
14 204079/ ANODE 1 5
13 25 204086 GROMMET 1 5
16 A04085| COVER 1 A
17 10 827207 |BOLT, (M3 = 25] 2 A
18 10 252474 1|BOLT, [ME = 20) 1 5
19 10 8914258/ BOLT. [ME % 16] 3 5
20 204083 COVER 1 5
21 27 A04084| GASKET 1 25
22 24 B04081 | SPRING 1 A
23 204080 PRESSIURE CONTROL WALVE 1 5
24 25 204082 | GROMMET 1 5
25 10 251427 BOLT. [ME = 30) 18 5
26 8040757 1|0UTER ExHAUST COVER 1 A
27 27 B04076| GASKET 1 25
28 54 204083 | CLIP 1
29 32 204088/ HOSE 1
a0 54 AE311T|CABLE TIE, [8.00 Inches) 1
Kl B04073|LIFTIMG EYE 2 A
32 8047143 AlLYE PLATE 1 A
33 10 825702 1|BOLT, [ME = 20) 4 5
M 16 858733 1|STUD 5
] 12 856774 WASHER. 406 x.750 = .105) G
36 11 40740 MUT, (M10) f
SCREW, [M8 = 35) 2
1
1

27 804345402

GASKET SET, Powerhead




